
Assembly instructions 
H-1000-0019-03-A

Retrofit desk assembly instructions

www.renishaw.com/cmmretrofit



1

2

Assembly instructions  
Retrofit desk

Assembly instructions for cabinet mounted retrofit desk

Kit contents Part no. Description Quantity

Bracket spacer M-5567-1574 Bracket spacer 2

Desk bracing M-5567-1575 Bracing for retrofit desk 1

Desk leg M-5567-1576 Desk leg 1

Top bracket M-5567-1578 Top bracket 2

Desk top M-5567-1579 Desk top 1

Cordset C13 to C14 P-CA38-0010 2 M mains cable cordset 3

IEC distribution 1I/P + 4O/P P-EA10-0015 Mains block 1

Screw hex skt hd M6 x 12 P-SC02-0612 Hex head screw (step 3) 4

Screw cross rec pan head M3 × 6 P-SC45-0306 Cross pan head screws (step 7) 2

Screw torx skt pan head M6 × 12 P-SC59-0612 Countersink screws (step 4) 6

Screw chipboard X-rec 4 × 16 P-SC72-0008 Short woodscrews (step 5) 8

Screw chipboard X-rec 4 × 40 P-SC72-0007 Short woodscrews (step 5) 7

Castor 75 mm twin wheel pack of two P-TL50-0088 Retrofit desk leg castors 1

CPU mounting bracket M-5567-1629 Bracket to mount CPU to desk leg 1

Desk cable grommet Ø60 mm P-PC01-0095 Cable management part 1

Fit non locking castor to this 
end of the desk leg

Fit locking castor to this 
end of the desk leg

Remove controller cabinet lid by 
removing the four screws in the 
positions shown



3

4

5

Fit the top bracket (M-5567-1578) and the top 
bracket spacer (M-5567-1574) to the contoller 
cabinet using screws P-SC02-0612

Fit the desk bracing (M-5567-1575) to the 
controller cabinet with screws P-SC59-0612 and 
then screw the desk leg (M-5567-1576) to the 
other end of the desk bracing with the remaining 
P-SC59-0612 screws

Place desk top (M-5567-1579) on top of 
leg and cabinet assembly and secure with 
screws P-SC72-0007 and P-SC72-0008

P-SC72-0008

P-SC72-0007



7

6

8

Fit computer mounting bracket to
chosen side of desk leg

Fit mains block (P-EA10-0015) to desk bracing 
with screws P-SC45-0306

Assembly instructions  
Retrofit desk

Insert cable management part (P-PC01-0095) 
into desk top

Remove the plastic inserts from the screw holes in 
the mains block (P-EA10-0015) by pushing them out 
from the back using a small screwdriver



1

2

Assembly instructions for stand alone retrofit desk

Kit contents Part no. Description Quantity

2 leg bracing plate M-5567-1584 Leg cross bracing 1

Desk leg M-5567-1576 Desk leg 2

Castor 75 mm twin wheel pack of two P-TL50-0088 Retrofit desk castors 2

Screw torx skt pan head M6 x 12 P-SC59-0612 Countersink screws (step 2) 6

Screw chipboard X-rec 4 × 40 P-SC72-0007 Short woodscrews (step 3) 14

Screw cross rec pan head M3 x 6 P-SC45-0306 Cross pan head screws (step 4) 2

Cordset C13 to C14 P-CA38-0010 2 m mains cable cordset 3

IEC distribution 1 I/P + 4O/P P-EA10-0015 Mains block 1

Desk top M-5567-1579 Desk top 1

CPU mounting bracket M-5567-1629 Bracket to mount CPU to desk leg 1

Desk cable grommet Ø60 mm P-PC01-0095 Cable management part 1

Fit non locking castors to this 
end of each of the desk legs

Fit locking castors to this 
end of each of the desk legs

Fit the leg cross bracing (M-5567-1584) to 
the two legs using screws P-SC59-0612



3

4

5

Place the desk face down on the packaging lid 
to avoid scratching the desk top. Attach the legs 
(M-5567-1576) to the desk top using screws 
P-SC72-0007

Do not apply any lateral load to the legs at this 
time

Fit mains block (P-EA10-0015) to 
bracing with screws P-SC45-0306

Now turn the desk the correct way up ensuring both the legs and the desk top are supported (this will require two people)

Assembly instructions  
Retrofit desk

Insert cable management part (P-PC01-0095) 
into desk top

Remove the plastic inserts from the screw holes in 
the mains block (P-EA10-0015) by pushing them out 
from the back using a small screwdriver



6

Fit computer mounting bracket to
chosen side of desk leg



Renishaw plc

New Mills, Wotton-under-Edge, 
Gloucestershire, GL12 8JR 
United Kingdom 

T +44 (0)1453 524524 
F +44 (0)1453 524901 
E uk@renishaw.com

www.renishaw.com

For worldwide contact details, please visit our 
main web site at www.renishaw.com/contact

*H-1000-0019-03*
RENISHAW HAS MADE CONSIDERABLE EFFORTS TO ENSURE THE CONTENT OF THIS DOCUMENT IS CORRECT 
AT THE DATE OF PUBLICATION BUT MAKES NO WARRANTIES OR REPRESENTATIONS REGARDING THE CONTENT.  
RENISHAW EXCLUDES LIABILITY, HOWSOEVER ARISING, FOR ANY INACCURACIES IN THIS DOCUMENT.

©  2010 - 2018 Renishaw plc. All rights reserved. Part no. H-1000-0019-03-A Issued  02.18


